= SECTION A-A

D

DETAIL B
SCALET:2

DETAIL C
SCALET:2

SECTION D-D
SCALET:2

ITEM

SW-File Name (File Name)

QTY.

Chain cover screw WP200

Chain cover WP200

Chain parts

European Type Roller Chain Wheel_S_DIN

Krympeflex WP900

Plastic bearing for screw WP%00

POM spacer WP900

Shims 24,8x@14x0.4mm WP200

Z
\OOO\IO\(J'IAOOI\)—'O

Slip security for pedal WP900

=N A= NN — =N

Z-DINO125-06 Washer A A2 @6,4mm

o~

Z-DIN0471-A25 Lockring outside A25 DIN471

Z-DIN0472-152 Circlip inside J52 DIN472

Z-DIN0912-M05x12 Bolt med indv. 6-kt CH A2 M5x12

Z-DINO912-M05x16 Bolt med indv. 6-kt CH A2 M5x16

Z-DINO912-M0éx14 Bolt med indv. 6-ki. CH A2 Méx14

Z-DIN0912-M06x20 Bolt med indv. é6-ki. CH A2 Méx20

Z-DIN0912-M06x40 Bolt med indv. é6-ki. CH A2 Méx40

Z-DINO912-M08x25 Bolt med indv. é6-kf. CH A2 M8x25

Z-DINO976-M10 Studbolt M10x035

Z-DIN6885-5x5%x20

Z-DIN7991-M06x20 Socket countersunk UH A2 Mé6x20

Z-DIN7991-M06x70 Socket countersunk UH A2 Méx70

Z-DIN2021-M05 Washer for 5mm shaft

723-020 BS25 Bulkhead steerer

73-083 nut 5-8UNF brass

Z4-165 Brakering for input socket @47

74-170

74-175 Sprocket hub 11th stainless with 25mm hole for 5-8" chain

14-386S Spinnershaft short

14-627 BS 25 input shaft WP800

24-630 WP800 support bracket steerer

74-710 WP900 tube

724-765 WP?00 Footplate

Z4-770 WP?00 housing cockpit floor

24-772 WP900 Housing cockpit floor

Z4-775 Small POM bearing house WP200

L4-776 Big POM bearing house WP%00

Z4-780 House for bearing

14-782 WP900 pedal

14-784 WP900 Hinge base

14-786 WP900 Hinge moving

24-788 WP?00 POM Secur stop

24-790 Compression spring SF-TRF 1.5 x 2 x 35mm SS2331

79-135 Nut for shaft wheel

ZBB-6205 ballbearing 2RS 25x52x15mm

ZP1-255508 Purlip seal @25 x @55

ZP6-160 Brakeplate 47x26x3mm




	Sheet1
	Drawing View1
	Drawing View2
	Section View A-A
	Detail View B (1 : 2)
	Detail View C (1 : 2)
	Section View D-D


